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LB/LW WATERWAYS & COMBUSTION CHAMBER PARTS LIST

Item Description Part Number Item Description Part Number
1. Bracket .....ccccocoiiiiiiiiiiiiiiiieeeee 191602 16 ....Probe, Inlet Temp .....cccoociiiiiiiiiiiiiiiieeee 210571
2..... Burner and Cone Assembly ................... 191850-2 17 .... Screw, #8-32, 3/8" Long, SST ................. 210444
3..... Combustion Chamber Asembly .............. 211592 18 .... Screw, Machine #8-32, 1" Long, SST ..... 191770
4..... Connector, Hose ..................................... 191765 19 .... Sealer, Silicone (not Shown) .................. 191482-1
5..... Coupling, Flexible w/Gasket .................. 191780-1 20 ....Sensor, FIame ........c.ccoveceeveeieceieeene. 210421
6..... COVEIOULET .o 210404 21 ... Spacer Rlng .......................................... 191554-1
; ----- ggztg gl‘jrtﬁ; ------------------------------------- f;iggﬁ 22 ... Switch, Safety FIOW .........oooooorooreeeeee... 211480
9..... GASKEL, INNET ....eoovorreooersssrerrssrs oo, 211504 23 . @ ASSEMDIY . ovvvvs v v 192387

10 ... HOUSING ASSEMDBLY oo 211635-2 24 .... Tube Assembly, Primary (LW Models) ... 192388

N o 1 1) o 192334 24 .... Tube Assembly, Primary (LB Models)...... 192225

12 ... Insulation, BUMNET .......cocvveeveeeiereeeenen, 191618 25 ... Tube Assembly, Outlet ........................... 210426

13 ... Nut, Manifold ...........cccocoevreuririrernnennns 191555-1 26 .... Tube Assembly, Secondary .................... 192386

N @ = =11 o 191556-2 27 ....Washer, Flat #8 SST ..o 191768

15 .... Probe, Outlet Temp./ECO .........ccccveunene. 210572 28 .... Restrictor-Air, Top Cover ...............c....... 191926-1

LW Models

LB Models
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LB/LW EXHAUST, DRAIN & WATER INLET ASSEMBLY PARTS LIST

Item Description Part Number Item Description Part Number
1....Clamp, Hose (Large) .....cccccceevvviirineenennnne 191794-1 16 .... Tube Assembly, Inlet (LW Models) .......... 192308
2....Clamp, Hose (Small) ........cccoovvviivnrrnnnnn. 191794-3 17 .... Tube Assembly, Primary (LB Models) ..... 192225
3. Nut, [ (5 191817-1 18 .... Tube Assembly’ anary (LW Models) _____ 192388
5...Drain, Flange .......ccccccovvciiiiniiiiiieneei, 191620 19 ... Tubin

) g, Condensate ..........ccccvveeveeeininnne 191746
s El'g’“n’ Flange Assembly ...........c...cooc.... gigéi 20 .... Tubing, Pressure .......ccccccccvvveeveeeeeeeeeeeeenn 191562
- Gagré't“b'rgi'r'] """"""""""""""""""""""""" 101699 21 ... U-BOIt ASSEMDIY ..o, 191938

10 .... GASKEL, VEN eooooooooooooeoeooooeo 191683-1 22 ... Valve Drain ...........ceevieeieieiiiiiiaaiaaaaaaeaeeee 26273

11 oo NIDPIE covvveveeeeeecee e eeeeeeeeeeeee 20373-18 23 ... VENUASSEMDLY wovvvvvvvvevveosom e 210494

12 .... Nut, Hex 1/4" (Serrated) .......................... 210226 24 .... Vent Flange ............................................ 191685-5

13 i O-RING oo 191556-1 25 ... Washer, Plain ..., 76820-18

14 .... Plate, Drain Seal ..........cccccveveveeverenenne. 191626 26 .... Vent Support, Bracket ... 192194

15 .... Pump Ass'y, Circulator (LW Models) ....... 211538 27 .... Vent, Restricting Ring (Series 301, LP) .. 191923-1

Download from Www.Somanuals.com. 3ll Manuals Search And Download.




LB/LW JACKET/FRAME ASSEMBLY
Item Description Item Description Part No.
1 .... Bolt Machine 5/16” - 18" ..............c...... 191358-2 17 .... Panel, LoWer Front .........ccccceveeveeeeeeenn. 191805-1
2 .... Control Panel Assembly ........................ 210601 18 .... Panel, Rear (Natural) .............c.cccerverurnenn 192191
3 .... Display Board ..........ccoceviviiinnincnneeenn 210219 Panel, Rear (Propane) ..........cccocceeveeennens 210020
4 ... Frame Assembly .........cccoociiiiiiiinens 210501-1 19 .... Panel, TOp COVEr ......cccoveeuveereecreecieenen. 191609-1
5 ... Gasket, Display ............cccovviviiiiiiininins 210130 20 .... Plate, Rear COVer .........c..coocvevvueeiiunesnnns 210214
6 .... GIOMMEL ... 97951 21 .... Screw, Hex Head 5/16” ........cccevvueveeeen. 210125
7o Handle ... 191802 22 ... Screw,HexHead #6-32 .......covvvvveennnnn... 210206
8 .... Junction Box Assembly .............ccoceenne 190438-1 23 .... Switch, Blower Prover ...........cccoceeeveueenn. 191666
9 .... Junction BOX COVEX .......ccvvveeeeiinreeeerennnnn. 2233 24 .... Switch, Blocked Flue .........ccccovveveeveeeen. 191667
10 .... Label, Control Panel..............ccccoveueene. 210561-1 25 .... Switch , ROCKET .......cceeverieiiiiierienieinnn, 191665-1
1 ... Locknut, Star........cccocvvviiiiiiiceee, 1953 26 .... Support Bracket (Propane Only) ............. 210017
12 ... LOCKNUEH6 -32 ... 210207 27 .... Transformer (100VA) .......cccceevveeiiveeenenns 210449
13 ... Nipple,Chase ........ccccevviiiiieee 41994 28 .... U - Bolt Assembly (Waterway) ............... 191938
14 ... Nut, Lock Hex 5/16”- 18" .............ccocuenne. 97896 29 ... Washer, Flat.........cccccoveveiiiieeiecenae 191359
15 .... Panel Assembly, Left Side .................... 191796-3 30 .... Washer, LOCK .......c.cceeviereeieiiieieriesinenas 191480
16 .... Panel Assembly, Right Side .................. 191796-2 31 .... Switch, Relay ..........cccevveviieieiecieene, 211546
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LB/LW NATURAL GAS TRAIN/BLOWER ASSEMBLY

Item Description Item Description Part No.
1. BlOWET (oo 192195 23 . Nut, HeX 1/4” oo, 191817-1
2 .... Blower Adapter Assembly .................... 192215-1 24 .... Orifice, Air (Series 300 - Nat. Gas)....... 192737-3
3 .... Blower Manifold Assembly .................... 192217 Orifice, Air (Series 3011 - L.P. Gas)...... 192737-2
4 ... Bracket, BIOWEr ........ccccocvieeeeiiiiiieneenns 210214 25 .... Orifice, Union ................. See Orifice Table Below
5. Clamp, HOSE .....covveveiiiiiiiiiiiiieeeeeee, 191794-3 26 .... Plug, 1/8" Pip€...cccvveeeeeeeieiieeieeee 3348
6 .... Elbow, 1-1/4" ..o 192216 27 .... Port, Observation Lower .............ccuveee... 191572
7 .... Elbow, Union 1-1/4" ..........cccoieeeeinnen. 86506-1 28 .... Port, Observation Upper ..........cccccvvvnnne 191572-1
8 .... Flange, Observation Port.............ccceee... 191573 29 .... Screen, Airlnlet .............ccooev i 192220-1
9 .... Gasket, Blower Air Inlet ............ccccoeenes 192213 30 .... Screw, Cap /4" ... 190960-2

10 .... Gasket, BUINEr .......cccooviiiieeiiiiiene e 191564 31 .... Screw, Flathead #8-32x 1/2" ................ 191542

1 .... Gasket, Manifold...........ccccovvieieriiinnnnn. 191565 32 .... Screw, Flathead #8-32 x 3/4" ............... 191542-1

12 .... Gasket, Port (1/8" Thick) ........ccccceeeernnns 191576 33 .... Switch, Low Gas Pressure................... 191149-1

13 ... Nut, Hex 1/4", Serrated ...........cccceeeernne 210226 34 .... Shutter, BIOWET ........ccccovvviiiiiieiiiiieeen, 192593

14 .... Manifold Assembly - Air/Gas ................ 192309 35 .... ShutterFlange ..............cooo oo 192592

15 .... Nipple, Close 1/8" ........ccoeeeeiiiiieeeennns 191147-3 36 ... TEE, L/8" oo 40119

16 .... Nipple, Close Stainless ............ccceeeeene 191772-1 37 ... Tee, Pressure ........ccccoeeveecnenvvnnvnnnnnnnnnns 191633

17 .... Nipple, Tapped ........coovvvvveeeeeiiiiiiiiieeeenns 86505-3 38 .... Tubing, Pressure............cccooeveeeinnvnnnnnnns 191562

18 .... Nipple, 1-1/4" X 38 1/2" .....cevviiiiieeaeens 86505-28 40 .... U-Bolt Assembly (Gas Train) ............... 191938-3

19 .... Nipple, 1-1/4" X 28 3/4" .....coevvriiiieaeans 86505-27 41 .... Valve,Main Gas ........cccccevvvveeeeeeiiniiiinnnns 78481-3

20 .... Nipple, 1-1/4" X 2" oo 86505 42 ... Valve, Firing ......cccccvvevviiiiiiiiiiieceeeeen 3423-3

21 ... Nipple, 1-1/4" X 3" oo 86505-2 43 .... Valve, Solenoid Gas..........cccccceveeeeeiinnns 192189

22 ... Nipple, 1-1/4" X 4" ..o 86505-6 44 ... Washer, Plain ......ccccccccevvviiiiiins 76820-18

DETAILBACKVIEW

_EGEND ORIFICE TABLE
Natural | Propane Size Elevation
Gas Gas (inches) (Feet)
192222 --- 0.555 0-2000
192222-1 --- 0.537 2001-3000
192222-2 --- 0.533 3001-4000
192739 0.333 0-2000

192739-1 0.329 2001-3000
192739-2 0.325 3001-4000
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LB/LW PROPANE GAS TRAIN ASSEMBLY

Item Description Part No. Item Description Part No.
1 .... Valve, Main Gas, LP 300 Series............. 77780 10 .... Elbow, 90 Street 1-1/4"........ccccovcvveeeenne 94516
2 .... Regulator, LP 301 Series .........ccccveennee. 192460 1 ... EIbow, 90 1-1/4" ..o 192216
3....Valve, Firing .....vvvveeeiiiiiiiiiiiieeee, 3423-3 12 .... Nipple, 1-1/4" W/Tapping ........ccccceeeernne 86505-32
4 ... PIpePlUg ....cccooeiiii e, 3348 13 ... Nipple, 1-1/4" ..o 86505-6
5 .... Switch, Low Gas Pressure.................... 191149-3 14 ...  Nipple, 1-1/4" .o 86505-4
6 .... Nipple, 1-1/4" ..o 86505-13 15 .... Tee, 1/8" NPT Branch.........cccccevcuveenen. 192465
7 ... Nipple, 1-1/4" ..o, 86505-2 16 .... Connector, Angle 1/8” .........ccccceiiiiiinnnns 1578
8 ... Nipple, 1-1/4" ... 86505-17 17 .... Bleeder, TUDE ..........uvveiiieiiiiiiiiiaaaaieeen, 210016
9 .... Elbow, Union 1-1/4" .....cccccciiiiiiiin, 86506 18 .... Bleeder, TUDE .........oeuveiiiiiiiiiiiiiieaaneen, 192461

LB/LW BY-PASS PARTS LIST

On LB models the circulating pump must be between

the boiler inlet and the bypass (see figure below). Description Part No.
LW models have pump mounted inside the jacket.
1. Ball ValVe ........ocuvieieeii e 191935
2 ... Tank/Pump Kit (LW Models Only - Not Shown) ...... 210625
3. Hex Reducing Bushing (LB ONly) .............ccccuvvneee. 91940-8
4. Flush Bushing (LB ONly) ..., 192163-2
5. Relief Valve (LW Model) ..........oooovevciiiiiiiiinieeeee, 98883-3
Relief Valve (LBModel) .........ccooeviiiiiiiiiieeeeeeeee, 210451-2
6 ... Strap, Cable (N0t ShOWN) ........ooooiiiiiiiiiiiiieees 99592-2
T Tee, CondenSate .........c.vvvveeeeiiiiiieee e 192040-1
8. Tee (For use w/relief valve):
LW MOdEl ... 78685-4
LBMOAEl ...ccooiiiiiiiiiiiiiiiieee e 191584
9. TEE 2"X2"X2" 1ot 191584
10 ...... TEE 2"X2"X3/A" .o 78685-4
u... Valve, DIaiN .......oeeeiiiiiiiiiiiee e 26273
12 ... Valve, Manual Shutoff............ccoiiiii 3423-3
13 ... Vent Patch Assembly ..., 192161
14 ... Nipple (For use wirelief valve)
LW MOdEl ... 20373-12
LB MOEl ..cceiieiiiiiiieee it 92706-4
15 ... Clamp, HOSE ......uvviiiiiieeiieiieeeeeeeee e 191794-1
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LB/LW CONTROL BOARD WHC 1502
Part Number 210128
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210205 \\%8 Pt
%8 O LED1 333/
/ jacap
BLOWN FUSE ®o B oe
LED (RED)
LB/LW 1000 WIRING CHART
COLOR GAUGE PART NUMBER ***
White 14 41974
Black 14 99650
Green 14 41972
White 16 86580
Black 16 86578
Green 16 69058
White 18 170595
Black 18 170596
Green 18 170606
Blue 18 191719
Red 18 170603
Yellow 18 170604
Brown 18 170890
White/Red 18 191700
White/Yellow 18 191702
White/Black 18 191699
Black/White 18 191694
Yellow/Blue 18 191708
Red/Green 18 191717

*** Use dash number to indicate length of wire.
Example: 20 inch long red wire would be expressed as 170603-20.
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WIRING AND HARNESS ASSEMBLY

78468 78469 191673 42573 210091

99593-6
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Tank Probe
Harness Assembly
210604

Harness Assembly
210579-1

Pressure Flow Switch
Harness Assembly
210576
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Blower

Gas Valve i Harness Assembly
Harness Assembly Transformer 210609
210574-1 (Propane) Harness Assembly

210578
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Outlet Temperature M
Control/ ECO Assembly

210572 Inlet Temperature
Control Assembly

210571

Tank Probe (LW Models) W,
211541-1
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